
     AGGREGATE GRADING ANALYSIS
Client: Smalldene Midlands Ltd

Sample Ref. 24.439

Source Armoury Road, Small Heath

Material Description 0-6mm

Date of Sample 3rd December 2024

Date of Test 12th December 2024

Sample Weight 750

Sieve Weight % Weight % Passing Limits % Pass/

Size Retained Retained By Weight Fail

8.0mm 0.00 0.0% 100.0% N/A NA

6.0mm 0.00 0.0% 100.0% N/A N/A

4.0mm 52.00 6.9% 93.1% N/A N/A

2.0mm 120.00 16.0% 84.0% N/A N/A

1.0mm 189.00 25.2% 74.8% N/A N/A

500um 241.00 32.1% 67.9% N/A N/A

250um 450.00 60.0% 58.4% N/A N/A

63um 733.00 97.7% 2.3% N/A N/A

PAN 6.00 0.8% N/A N/A

Moisture % 7.90%

Signed Dated 12th December 2024

8 Lincoln Court, London Road, Liphook, Hampshire GU30 7TB


